revalyu

Date: 29* November 2023

To,

The Member Secretary,

Maharashtra Pollution Contro{ Board,
3" & 4™ fioor, Kalpataru Point,

Opp. PVR Theatre, Sion {(E),
Mumbai-400 022,

Subject: Half-yearly Compliance Report of EC: April 2023 t0 September 2023.

Project: revalyu Recycling (IndiajLimited. (Formerly known as Polygenta Technologies
Limited) Manufacturing of 91,250 TPA PET products [Recycled PET chips,
Recycled Oligomer, Partially Oriented Yarn, Fulty Drawn Yarn) and recovery of
73,000 TPA of Mono Ethytene Glycol used in PET recycling at Gat No. 48, 49/1,
49/2, Village: Avankhed, Tal.: Dindori, District :Nashik.

EC No. EC22B019MH116596 Dated 17™ August 2022

Dear Sir,

We are submitting half-yearly Compliance Report of Environmental Clearance for the period Aprit 2023 to
[...]
Authority/ Environment Department will revoke or suspend the Environment clearance without any
intimation and initiate appropriate legal action under Environmental Protection Act, 1986.

6. The Environment department reserves the right to add any stringent condition or to revoke
the clearance if conditions stipulated are not implemented to the sausfactlon of the department or for
that matter, for any other administrative reason. | AL

7. Validity of Environment Clearance: The cnvn'onmental clearance accordcd shall be valid as
per EIA Nottﬁcatlon, 2006, amended time to time. - AL T T
8. In case of any.deviation or alteration in the project proposea from those submitted to this

department for clearance, a fresh reference should be made to the department to assess the adequacy
of the condition(s) imposed and to mcorporate addmonal _envuonmenta] protecnon measures
required, if any. £

9. The above stlpulanons would be enforced among others inder the Water- (Prevention and
Control of: Pollution) ‘Act, 1974, the Air (Prevention and Control of: Pollution) Act, 1981, the
Environment (Protection) Act, 1986 and-rules there.under, Hazardous Wastes (Managcment and
Handling) Rules, 1989 and its amendments the publlc Llablllty Insurance Act 1991 and its
amendments. o _

10. Any appeal against thjs Envn'onment' clearance shall lie wu.h the Natlonal Green Tribunal
(Western Zone Bench, Pune), New Administrative Building, 1% Floor, D-Wing, Opposite Council
Hall, Pune, if preferred, wrthm 30 days as prescnbcd under Sectlon 16 of the Natmnal Green Tribunal

Act, 2010

Mamsha Patankar
(Member Secretaly 22-

Copy to:
. Chairman, SEIAA (Maharashtra) Mumbm
. Secretary, MOEF&CC. =
. IA- Division MOEF & CC -
. Member Secretary, Maharashtra Pollution Control Board Mumbal
. Regional Office MoEF & CC, Nagpur _
. District Collector, Nashik
Regional Officer, Maharashtra Pollution Control Board Nash_lk

SO LA R L) o e

EC Identification No. - EC22B019MH116596  File No. - SIAMH/IND2/251563/2022 Date of Issue EC - 17/08/2022 Page 16 of 17



Signature valid

Digitally signed byd§&nisha
Patankar MhQiskay
Member Secreigy
i Date: 8/17/2022'6:08;39 AM
Er Idantifiratinn Nn - FO22RNTOMHA4AROR Eila Ma - SLARIHANTYDEARRAIN?  Data nf leena E . AT7INRIINZ?

Pona 17 nf17




MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd and

Fax: 24023516 . S 4th floor, Opp. Cine Planet

Website: http://mpcb.gov.in o Cinema, Near Sion Circle,
i‘ﬁ Sion {E), Mumbai-400022

Email: cac-cell@mpceb.gov.in A/ 4

RED/L.S.l (R47) Date: 17/09/2022
No:- Formatl.0/CAC/UAN
No.0000135869/CE/2209001095

To,
M/s. Polygenta Technologies Ltd. (Piant no 2) CNe
Gat No. 48, 49/1, 49/2 ,Village Dindori, District Nashik f

Your Service is Our Duty

Sub: Grant of Consent to Establish under Red/LSI
Ref: Minutes of Consent Appraisal Committee meeting held on 28/7/2022

Your application No.MPCB-CONSENT-0000135869 Dated 05.04.2022

For: grant of Consent to Establish under Section 25 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transbhoundary Movement) Rules 2016 is considered and the consent is hereby granted

subject to the following terms and conditions:and as detailed in the schedule I, 1I, il & IV
annexed to this order: i

._-p;eriod up to commissioning of the

1. The consent to establish is g“:“'-
lier,

uhit or up to 5 year whichever is T
2. The capital investment of the pmje%i" is Rs.490 Crs. (As per C.A Certificate

submitted by industry )
3. Consent is valid for the manufacture of:

No L Product_f_i_:,: i i odantity U
Products

Pet chips {Recycled PET chips, Recycled Oligomer, Partially
Oriented Yarn, Fully drawn Yarn) 91250 |MT/A

1

4. Conditions under Water (P&CP), 1974 Act for discharge of efluent:

5S¢ Description fer ’gﬁtgf (in Standards 'fa_ Disposal Path

No :
1. |Trade effluent 96 As per Schedule-t|On Jand for gardening

2. |Domestic effluent 36 As per Schedule-1|On land for gardening

5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack  Description of stack/
No. No. . source -

Thermic Fluid Heater (NSK2) & ]
Thermic Fluid Heater (NSK3) As per Schedule -ii

s. Polygen echnologies . (Plant no 0. E - -09-2022
11:20:03 pm} /QMS.PO6_F01/00 Page 1 of 10




Sr Description of stack Number of  Standards to be

T Dkl source TARD ~ achieved

No

 Type of Waste

1 |[Polymer lumps 1216 |MT/A|Sale Sale to authorized party
2 |Monomer 12.1 |[MT/A|Sale Sale to authorized party
3 e sl 36.5 |MT/A|Sale Sale to authorized party
4 |PET Mud & Dirt 365 |MT/A|Sale Sale to authorized party
5 |HDPE/PP lines Bags 6.08 |MT/A[Sale Sale to authorized party
6 |Sweeping PET Chips 121.6 |MT/A|Sale Sale to authorized party

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

| Category No./ Type  Quantity UoM :_?}eatnient e b D:sposat

Incineration CHWTSDF

Incineration/ |Sale to authorised
Recycle party f CHWTSDF

Incineration/ |Sale to authorised
Recycle party / CHWTSDF

1.4 Organic residues

2 |5.1 Used or spent oil

5.2 Wastes or residues
containing oil
35.3 Chemical sludge

4 |from waste water
treatment

36.2 Spent carbon or . g
filter medium 121.6 |MT/A| Incineration |[CHWTSDF

33.1 Empty barrels
fcontainers /liners ) . 3
6 |contaminated with 6.08 |wT/a| Inineration/ Sg’rfyt‘/’ a‘_‘lm.‘;gg‘;d

hazardous chemicals y P
fwastes

Landfill CHWTSDF

i Incineration/ |Sale to authorised
7 |Triethylene Glycol 24,3 |MT/A Recycle* party / CHWTSDF

Residue from Ethylene 121.6 |MT/A Incineration/ |[Sale to authorised
Glycol Recovery Plant i Recycle* party / CHWTSDF
* Sale to Authorized Party having permission under Rule 9 of H&OW Rule

8. The Board reserves the right to review, amend, suspend, revoke this consent and the
- same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

8

M/s. Polygenta Technologies Ltd. (Plant no 2)/CE/UAN No.MPCE-CONSENT-0000135660 (17-09-2022 Page 2 of 10

11:20:03 pm) /QMS.PO6_F01/00




10. The applicant should not take any effective steps for implementation of the project
before obtaining Environmental Clearance as per EIA Notification 2006 and
amendments thereto. As per Para 2 of EIA notification dated- 14.09.2006, the effective
steps include starting of any construction work or preparation of land by the project
management. However as clarified by the MoEF vide office memorandum no.
J-1103/41/2006-I1A.1K(1); Dated- 19/08/2010, fencing of the site to protect it from getting
encroached and construction of temporary shed(s) for the guard(s) & acquisition of
land not be treated as an effective step.

11. Industry shall dispose the Hazardous Waste as per the provisions of Rule

12. Industry shall install online continuous monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server .

13. The applicant shall obtain Consent to Operate from Maharashtra Pollution Control
Board before actual commencement of the Unit/Activity.

14. This consent is issued as per the minutes of Consent Appraisal Committee meeting
held on 28/7/2022

ac269c3e }
55520031 | Signed by: Ashok Shing

611cedbo Member Sec:etary
beld8423| Forand on behalf of ¢
ee850612] Mahg Control Board
7dad07ea P=

50150af£0| ms@mpch %

c9dT7aa2d

Trahéacf?qn'f:_ Type

Sr.No Amount(Rs.) Transaction/DR.Nq _
0§04/2022 |NEFT

980000.00 |MPCB-DR-1

Copy to: : ;

1. Regional Officer, MPCB, Nashik and Sub-Regional Officer, MPCB, Nashik
- - They are directed to ensure the compliance of the consent conditions.

2. Chief Accounts Officer, MPCB,Sion, Mumbai

s. Polygenta Technologies « (Plant no 0. - - 24
11:20:03 pm) /QMS.PO6_F01/00 Page 3 of 10




1.

SCHEDULE-}
Term dition ce of Water Pollution Control:

Al As per your application, you have proposed to provide Effluent Treatment Plant

B]

Cl

D]

Al

Bl

C]

(ETP) of designed capacity of 100.00 CMD consisting of Primary {Collection tank,
Neutralization tank, Equalization tank, Flash mixer, Primary Clarifier/Primary
Settling Tank), Secondary (Activated sludge process), Tertiary {Pressure sand
filter, Activated carbon filter), Sludge treatment (Sludge drying bed) for the
treatment of 96 CMD of trade effluent.

The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent;

f.:mltmg concentration not to exceed in mgﬁ

Sr.No Parameters except for pH

(1) (pH 6.0-8.5
{2) [BOD (3 days 27°C) 30
(3) |COD 250
(4) [TSS 100
{5) |0il & Grease 10
(6) |Total Dissolved Solids m— 2100
(7) |Chlorided
(8) |[Sulphate

The Industry shall ensure ct nline monitoring system to the MPCB
server including separate energy:meter for pollution control system.

The treated effluent shall be recycled for secondary purposes to the maximum
extent and remaining shall be used on land for gardening within premise after
confirming above standards. In no case, effluent shall find its way outside factory
premises,

As per your application, you have provided Sewage Treatment Plant of designed
capacity 40 CMD for the treatment of 36 CMD of sewage.

The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

. Parameters s Standards (mg/l)

1 Suspended Solids Not to exceed 50 mg/Il
2 BOD 3 days 27°C Not to exceed 30 mg/l
3 CoD Not to exceed 100 mg/l

The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be used on land for gardening within premise after
confirming above standards. In no case, sewage shall find its way outside factory
premises.

M/s. Polygenta Technologies Ltd, (Plant no 2)/CE/UAN No.MPCB-CONSENT-0000135869 (17-00-2022

11:20:03 pm) /QMS.PO6_F01/00

Page 4 of 10




3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions, The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act; 1974 and as amended, by installing water meters and other provisions
as contained in the said act;

Water consumption qua

ntity

Sr.No.  Purpose for water consumed

(CMD) |

Industrial Cooling, spraying in mine pits

1. or boiler feed Sl

2. |Domestic purpose 40.00

3 Processing whereby water gets polluted 120.00

" |& pollutants are easily biodegradable )

Processing whereby water gets polluted

4. |& poliutants are not easily 0.00
biodegradable and are toxic ... ...

5. |Gardening ity 0

-\Water—Pollution control system as per the

6. The Applicant shall provide Specifi “Pe
dé there under from time to time/

conditions of EP Act, 1986 and
Environmental Clearance/ CREP gui

MJs. Polygenta Technologies Ltd, (Plant no 2)/CE/UAN No.MPCBE-CONSENT-0000135869 (17-09-2022 Page 5 of 10

11:20:03 pm) /QMS.PO6_F01/00




SCHEDULE-HI

Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have proposed to provide the Air pollution control {APC) system
and also to erect following stack (s) to observe the following fuel pattern:

APC System Stack

s;,f'-k Source provided/prop Height( I ' | e sl - bljuftant Standa}'d
: osed = mtr) @ | et A= BT
150
TPM 3
Thermic il
Fluid 0.5
Heater Scrubber 502 Kg/Day
{NSK2) 50
LSHS/Gas NOX | mgrNm?
51 45,00 1.04 1 150
KgMHr TPM Mg/Nm?
Thermic 9mm
Fiuid 0.5
e Scrubber S02 Kg/Day
(NSK3) 50
308 Mg/Nm’
DG set TPM 150
S-2to| (7 nox Acoustic 15.00 fos::)% ] Mg/Nm?®
5-8 | 1010 Enclosure k Ltr/Hr 480
KVA) el S02 | kg/pay

2. The Applicant shall provide Specific Air Pollutionicontrol equipments as per the conditions of EP
Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines. . :

3. The Applicant shall obtain necessary prior permission for providing additional control equipment
with necessary specifications and operat eof or alteration or replacement/alteration well
before its life come to an end or erection o ew‘%ollution control equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

i i

M/s. Polygenta Technologies Ltd. (Plant no 2)/CE/UAN No.MPCB-CONSENT-0000135860 (17-09-2022 Page 6 of 10

11:20:03 pm} /QMS.PO6_F01/00




SCHEDULE-Il
Details of Bank Guarantees:

sr. Consent -
. (C2E/ AmtofBG Subm:sswn Compliance  Validity
Period Pur;? 9‘3 OLEG Pe_riqa_'_' .~ Date
Towards
1| CtoE | 25lakh | 15Days | OMPRNCEOl | gy55057 | 31872028
Conditions

BG Forfeiture History

Amount of i _ Amount of
BG Submission Purpose BG

imposed Penod of BG | rorfeiture Forfe:ture.

Consent

Srmo. (C2E/C20/C2R)

NA
BG Return details

Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned
NA

SCHEDULE-IV
General Conditions

T b —

The PP shall harvest rainwater from roof’ tops of the bu1ldmgs and storm water drams to
recharge the ground water and utmze he-s
the plant ;

3. Conditions for D.G. Set

a) Noise from the D.G. Set should be con
treating the room acoustically.

b} Industry should provide acoustic enclosure for control of noise. The acoustic enclosure/
acoustic treatment of the room should be designed for minimum 25 dB (A) insertion loss
or for meeting the ambient noise standards, whichever is on higher side. A suitable
exhaust muffler with insertion loss of 25 dB (A) shall also be provided. The measurement
of insertion loss will be done at different points at 0.5 meters from acoustic
enclosurefroom and then average.

¢) Industry should make efforts to bring down noise level due to DG set, outside industrial
premises, within ambient noise requirements by proper sitting and control measures.

d) Installation of DG Set must be strictly in compliance with recommendations of DG Set
manufacturer.

e) A proper routine and preventive maintenance procedure for DG set should be set and
followed in consultation with the DG manufacturer which would help to prevent noise
levels of DG set from deteriorating with use.

f) D.G. Set shall be operated only in case of power failure.

g) The applicant should not cause any nuisance |n the surrounding area due to operation of
D.G. Set.

h) The applicant shall comply with the notification of MoEFCC, India on Environment
(Protection) second Amendment Rules vide GSR 371(E) dated 17.05.2002 and its
amendments regarding noise limit for generator sets run with diesel.

lled by providing an acoustic enclosure or by

s. Polygenta Technologies « [Plant ho 0. - -09-2022
11:20:03 pm) /QMS.PO6_FO1/00 Fage:7 of 10




4. The applicant shall maintain good housekeeping.

5. The non-hazardous solid waste arising in the factory premises, sweepings, etc. be
disposed of scientifically so as not to cause any nuisance / pollution. The applicant
shall take necessary permissions from civic authorities for disposal of solid waste.

6. The applicant shall not change or alter the quantity, quality, the rate of discharge,
temperature or the mode of the effluent/emissions or hazardous wastes or control
equipments provided for without previous written permission of the Board. The